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ffnnoe EPHA Package Leaflet: Information for the User

Mictonormo XL 3O mg Modified Release Gapsules
(Propiverhre hydrcchloride)

Bead all of lhis leaflel carefully before yoo start taking thi$ medicine.
. Kcel inis lsaflct vou ray nccd to fcad it agarn.
. lf you havc aoy !urtler qucstions, asi\ )iour doctor oryour pharmacisl
. Thrs .nr:drcirn has bccn ofcscriDed toivou. Do not posc it on to others. lt rn6y ha[T] them, evcn if their sy$rptoins afc the sarnc as yours.
' lf anv ol ihe sid.j cffects gcts serious, or if ycu ncilce any side eifects not listcd in tnis lcaflet. oloasc tell \,our doctoi oi oitarmacist.

Thenalneo[y<urrnedic ineisMict0norf}Xl . '30frgM0di1iedReleaseC0psu|es(r |efed10asMi(nof[nX|. . | .h|0
aciive substance is propiverine hydrochlodde and the other ingredienls €re listed at the end ot tlte leaflet (section 0. l-ufi.her Infomlation].

In this leaflet:
L What l'\4:ctonofm XL is and what it is used for.
2. 3cfore you takc Mlctonorrn XL.
:J. How to take l/ktonorn Xi...

'. 
U'HAT MICTONORM XL I$ AND III'HAT IT IS USTD FOR

Mictrxrorm XL is used iorthe trcatmcnt of oeoDlc who hare
diliiorlly ir conlrolling their bladLle$ due to bliidder overoct.ivity
Miolonorfi] Xl. conl.ains the adive sullslalce DroDiverine
hydrochlofi i ie. I lr is suoslsnce prercnls tlte bladddt irorl

'2. nrroRe yourAKE MtcfotroRm xr , ,
DO ilOT take Mictonorm XL if:
' Dc n.Jt uke Miclonorin XL if vou ar€ allcrgic ft]ype rscnsitivc'] to You should lcll voui doctor if you are takinll or havc takcn any oi

propiVel inehydI0ch|ol i i lec| toalyoi the0|hel ingredienlsot lxe|o| |owir}gr leck] inesaS
Midonorm Xl.. (l.he$e are lislted ii)

. DorottakeVlictononrrXLilyousuftefffomanyoithefollowing anrittyptj l ine.J,

++

ccnditi.Jns:

' obstruction ofthe bowel
. ofi$ruclion to lite irladderoutlct (difficulty in passing unne)
. rnyasihrjnia gravis [a discasc ceusiilg musclc weaknessl
. a lr lss {lf ft lncticn olthe l lus{)les contrnll ing yoti i Inwel

moverlgt)l-s 0nleslir)al iit(n),
. severc inflammation oftite bowel {ulcerafive colitis) that msy

leffd to diarrhoed contsining blOod and rnucus,3nd $omach
pains

. loxic nrcgacolon (a conditjon involvrng enlar.gemcnt 0i the
bowelJ

. rncreased pBsiiure in Lhe eye

. ntoderate of $everc liver diseose

. fa$ cid i[egular hea{ beat

. you afe irregnant of bre€stjeeding

Take speclal care with Mlc{onom XL
Selorj vou takc lvlctonoint XL you sho.ilii tdjl your doclor if yor.l
inve:

. danage 10 the nerves thot contd blood pressure, hearl. rate,
llowel 3nd bladder ntovententc and olhef bodily funcljons
(eutonotric neur opathy)

. severc kidne], problems

. moderaic or scvcre liver problems

. severe neart failufe

. trregulEr hearl beal

. iast ireart beat

ll you sulfur from any of these conditions. conlsct your doctor
l.le will tell you what to do.

4. Possiblc sidc effects.
5 Hrlw Lo stl)e Mictfi$rmXl-.
ti. Fuflher informolion

l ,aal .  : . . ; , , ; : : :  
-  

' '

conlructjng and inoreases thc amounL that the bladder can hold.
Mid.on0nn Xl.. iii uiied to treal the syrnplorrs of overuclive lllaCder
ll is a il$dilled releai;e cansule thrit leeds nnly b-4 titxer onm il
day

. , . . . , . , '  
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- . i l i i "Taking other mediclnc$

. sle€ping rablers [e.9. benzodiazepines).

. anticholinefgics laken by moutlt or inlection (usually used to
treat asthme, stoitach cra{tps. eye picblents or ufi i la{y
inconlincncc).

. amantadine [used to lreal flul

. neilroleclcri such as prontazine, olanzapine, i lueli i ipirie
[drugs used to treat psychotiL- disofdeis like schizophrenia
or anxretyj,

. beta stln-rulants fdrugs used to treat asthma],
' isonia:id {a trcaliltcnt foi iuocrculr:sisl ancl
. rnctoclocfamide (uscrj to treat narusca and vomiiiig)

Neverl.heless, it nra'l sljli be sll rigiii iof ycu iI) trke lvjid4rorm XL..
Your d&torwil l be able to decide wltrt is suil.alte ftn you.

Pleasc tell your docior or pi'iaillacisL if ycu arc takng of have
recenlly bker any olher neciicines, induding medhines {jbBined
withor.il a pf es{)liptbn.

Taking Mictonorm XL witft tood and drink
The capsules should be swrilloued with of tvlthout iood of ddnk

Pregnanry and breasl-teeding
Do nct takc \4irlonomt XL if ,voLr aie pregnant likely to boctmc
0icgnant or are breasl-{ccdinlj.

Driving and using machinca

lmportant information about sorne of the ingredients of
Mictonorm XL
lvlictonorm XL conlains lactose (a sugarJ. llyou have ijcen told by
yor I dod],lr lhal ],ou iiave inlulerallce to sorne sugaffi, coittact yor.tt
doclof be{(ne takinU tir is i ledhine.

' enlitfiletrlent ol the prostale gland fu4ictorlorir XL cac sometimes cause sleeoines and blurred vision.
'heartburnt indiodigest ionduelol iackf lorvofgasir jc ju ice Yr. :ushouldnotr idvcoiorcralef i tachi i lery i fyousuffcr f rorr

inlo the thioal [hiatus heilia with reflux oesrrphagitis] sleeorncss and blurred visron.

3.HOWTOTAKEM|C;OII;ORMXL :::::::::. 
' :r i!:r: 

r": 
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Always Lake fvii(Ioililrm Xl. e\.i(ljy as '/tur dod:|!i ir.is l.olC yolt \.'or.i It you tahe mare Mictonorm XL than you Ehould
shouldcheckWit l ]yoUrdoctororph3rnBcist i fycr( larnolsure. l fyoUh0vei i00ide| | ta| |yt i i (ennD|ethan} i

colt ctyouf itearesi casu3lly i j€pctti l lent of iell !,ouidocicror
The label on the certon will tell you how many mpsules you should phartrac.jst ilunediaieiv. R-.ntenrber 10 take the Ltack cnd any
lake and when Take vour capsulc at thc sarnc tirnc c6ch day. remainins capsules wiil.t you.
Swallow it lvith or withorlt food or drink. Do nor crush or chcw the
oapsules. lf ttou fotgel to lake tlllctonorm XL

Do not wofry. Siilitly leave ou1 litat dose crmpletely. fhen t€ke
Adults and lhe elderly: The usual dose of Midonom XL is one youi next dose ,l thc dghl time. Do not take a double dose to
capsule daily. makc up foia ntissed dose.

lf you heve any iuithcr questions on thc use of this producl" osk
your doctor 0r phatrnalcjst.Mictonom XL is not rccommended for childrcn.

A
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4. posstBlE stDE EFFECTS ;,.::.. i,-;,.. .

.ike all nredicines, lvlictonofnr XL can cause side eifed^s although
not everyl]ody get^s them.

All inedicilles (:an couse alleeic reaouons although serious allergic
re3ctions are very rofe. The tollowing syfirptoms are llrst signs lbr
sucn reecrlons:
. Any sudden wheezines, di{ficulty in breathing ordiziness.

swell ing ofthe eyelids, face, l ips orthroat
. Pcclifrg and iilislering of tre skiil. rTroLfn, cycs and genitals
. Rash eifeclingl vr:ui wiiolc bodrl
lfyolr 0el. any 0i these sy.'fiplofi)s dilrir'rg tre0lmenl you shoilld iiloi)
tdking ihe latllets dnd cont€cl your doctor inrnrediately.

In lheory. you {rright suffer an acule altack of gla[con]a. In this
&rse, you have bee0 seeing i)oloured fii)Us arourid lights of devebp
severe pain in end around eilher eye. You should seek medic€l
attentjon immediately.

The lolkrwing side efieds h8ve also been repofled:

Vefr cofrlnon sidc cf{ccls (affectjng rnorc thsn 1 i0 i0 people)
. dry mcuth

Conrnron side effects [atfectng up to ] in l0 people)
. abnornral vision and difficuily in foftssing
. tatiguc

'headactre
. sl0ilrc0lr paln
. indigestton
. torrstrpauon

5. HOWTO STORE MICTONORM XL

Kcep lulclonom XL oul ot the reach and slght of 0o not use Mictonorm XL afterthe spiry date, which is stated on
chlldren- thrj blister or bottie and citon after EXP The expiry date refeB to
io not stoie your capsules above 25 oC. Srore in the oraginol me last dav of that monlh.
packjge to protecl the cacsules frorn light and moistufe.

i:r::::::r::::::]\."S-rW:lifi l!1.'.;:,i:jf \:,!=6. FURTHTR INFORMAT1ON ,= . :..:.::..: . : . . ...::. :.::

What lvlictonorm XL contairrs: They ere evailaole iit
. The active substancc rs gropiverine hydrochlonde. Each . (xil lrns o[ ]/r, 20, 2ij,:10,49,50, I i6, t i0. {J4,98, 100, 112 or 280

r caciiule oofrtains 30 nrg oi nrdified release propiverine cajpsules.

+ hyil io!: i i loi ide . botties ol 10, 14, 20,28. 30. 49,50, 56, 60, 84,98 or 100 capsules.
| . lne otl.reringrerlients afe citric acid, Dovidone. lactose

moronydrre, l3kr, riierhyr rjirHre. nrrg,r",*i,,,r, .t"oruro. ]f"p:lg!li:T-?"tlles 
with a p{rlvprop/ene sdew cap conl$ir] a

nrethecrylic acid methyl msiiracrylate mpolynrer. nretracrylic 
sll(vr gel (lesocanl

acid Dretlrlil nretiacryialc copolymer, ammonio methacrylate Not all .Dock sizcs may be rnarkcted.
copolyn{ir lype A, flrnmonio firclhacrylutc cof,olvirldf typc B,
gelatine, titanrurn ciioxidc El7i, r"{id iro0 0xidc E172. ard .vellow Marketing Authorisation Holder and l,lanufaclurer:
iron oxide Fl,r2 Af)oGEpllA Arzireimitlel Gnrbfi

Kyffhduseistrai.le 27
llfhat Mlctonom XL looks llke and the c-ortents of thc 01309 Diesden
pack: Germany
Mictonornr XL capsules are orange and white containing white to
oii white frcllets. Thls lsdlot ms last apprcved In Deeerrber 2oo8,

tjncofinror side ejfects faffecting fewel than 1 in ]00 Deoole]
. teeling sick and vonriting
. drzincss
. trembling (tremor)
. di{ficulty rn passiirg u{jnc {urinary retenlion)
. f lusting
. alleredsenseoflasle
. decreased blood pressure wilh drowsiness

Bare.-$tde.e.ffCc1s (affecting fcwcrthan 1 in 1,000 peoplcJ
. rash

Verv rarc side efiects {affecting lcwerthan I in 10,000 pcople)
. i irogularlrearlbeat
. rcsllessiles$i and {nnius|on.

FrcquenLv is ilot knowil fcairnot be estimated from the available dalal
. scnsir)$ thlngs Llrat ai. j nol rcal (hallucination)

It any of these side etfects gels serious, or if you nolice
any side etfects not listed In thls leallet, please rell
your doclor 0. pharmacist.
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